Dake Corporation

www.dakecorp.com

Grand Haven, Ml 49417

1809 Industrial Park Drive

L Jan0Q 108)0.1d Bnid MVLZ13IN
L bnid 8dA1 H PyLZLIN
L 8jeljsqng aAL(Q JoJolN Od GZlL-¢-Sain
L YOUMS JwIT ¥OS 0£9L LIN
L YOUMS JwIT €0S Z19LLAN
L YOUMS JwIT Z0S 919l L3N
L YOUMS I LOS GL9LLIAN
L 8018 ©A1}08)01d PEOLBAQ 5B L-36202L3N
L NV NV VivLZLAW
L SOYO)IMS J0}08|9S evsS ZzzL1an
L dwel | @371yy3 9ZyL13AN
L qouy| UonNjoASY Z2AN IR AED
L 80UE)SISaY B|qeleA Z2AN G991 1IN
L youms dojs-Aousbliswg 1as S ANEN
L YOUMS - Jied Zvs O¢yZL LIN
uoijoung pue uoneubisag wa}| JaquinN slied

PRGN

E

—

u
440
300

o - 1
T L)
g () [eamania |
_a
8 2 e B ]
e o =] w
...m — [T
.._.._ S |
[ I
\m\.w m “
= L
: g
'—] w_u_ e
[
L%
4 L L L —-— F F /4 L L L
B EE D Om O O8 LI WD NS
0
]
E

ELECTRICAL DIAGRAM

a Laguna Tools Company

wa ]

<
(o]
o
N
N
o
>
L
o
N
N
o
B
o]
4. RN
A4 ZHOS
M MNOEE <
1 ~@Al =
™
le's)
o


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Drive
Grand Haven, MI 49417

a Laguna Tools Company ® www.dakecorp.com
EXPLODED VIEW & PARTS LIST
"(14(})1325)
15 " ~

117 | |
L
*~

72(2)

Q‘:,\(N -1(2)

301-11

501—17(4)’} A

50113
53]_.&,@»
501—-9(4)
130-1(1)
122(4;‘/‘\‘
123(4)
1211
32-1(4)
121 132(4)

983114 23 REV022024


http://www.dakecorp.com/

a Laguna Tools Company

so0-18(4) |, 500-19(2)
L,
s00—a % 00—17

500—-053;3‘]; RN
5|:|:—1'|--~ ,* :
500-12(2)

5008 o e
&

2541112
154-10(2) 1 ___,I'

w

s00-14(2)

]

v L

ssai2) ¥ o = 3547
j3a3(z) B
|382(2) i

3=

3|a|:-si:> K 3 ~5

OPTION i

339{2:\‘;;9
[ T I N 1= )
Q}i 367(3)
45 | 366(3)
oFTion | %7

355—-1(2)

220-8(2)

220-7(2) !

t

220-8{2)_ .
G~ S62-74), 02
Ly I
220-5(2) ’@ i »
220—4(2) 302-6 CE| 205(4)" 1@
220-3(%) I02-5(4} | oo
/ !
|
302-3 i
220— 302 —4(B) |
____________ il

302(2)

. 208(2)
i‘| 20702}
21 . 206(2)
Z HM,THUJ %/_zwf-ﬂ h"@f 205(2)
[ . T 0ME
,!‘-3 E/_ F15(4) w5

C-.

200

24

983114

354—12(3
]

3546
)\1 y 3548(2)
354-4
354
3543

-~

Dake Corporation

1809 Industrial Park Drive
Grand Haven, M1 49417
www.dakecorp.com

1,395{2}
(3,387

o

Al

3361
=

IzA—1(4)

Y
i

'
S54—2

X
J54—1

g
N7z

- 301(2}
R; 300(4)

_iz T

‘e\_ 222-8

2231
2231 -
i,
221-3(2) }ﬁ.
F0-5 Y Fii-5
| R
- -
A %DM
1)
% ha
i
REV022024


http://www.dakecorp.com/

a Laguna Tools Company

983114

Dake Corporation

1809 Industrial Park Drive
Grand Haven, M1 49417
www.dakecorp.com

Item Reference No. | Description Specification Qty
- D-303189 Dake Logo — Small 1-1/2" x 5” 1
- D-81002 Dake Logo — Large 2-13/16" x 7” 1
- D-76462 Label - Lockout 2
- D-84605 Label — Safety Instructions 1
- D-84604 Label — Point of Operation 1
- D-84395 Label — High Voltage 1
6-1 181256 Coolant Tank 8.4L 1
6-2 187003 Fixed Hose Bracket 1
6-3 HD841-60 PVC Hose 3/4"x600mm 1
6-4 D-304278 Coolant Pump 1/8HP (220V) 1
6-5 W004 Washer 1/4"x19xt1.5mm 4
6-6 HTO003 Hex Socket Head Screw M6-1.0 x 10mm 4
7 189036 Pivot Shaft 1
8S 187065F Cylinder Assembly Return Spring Type 1
9 HCSO07 C-Retainer S18 1
12 189025 Cylinder Upper Bracket 1
13 HW105 Spring Washer M8 3
14 HS244 Hex. Head Cap Screw M8-1.25Px30L 3
15 HS264 Hex. Head Screw M10-1.5Px50L 1
16-2 HS422 Hex. Headless Screw M6-1.0Px10L 1
16-3 | 189037 Work Stop Rod 1
16-4 198169M Plum Screw M6-12L 1
16-5 | W004 Washer 1/4"x19xt1.5mm 1
16-6 | 189038 Work Stop 1
16-7 | 1966008 Work Stop Bracket 1
16-8 | HNOO06 Hex. Nut M10-1.5P 1
16-9 | HS059 Hex. Head Screw M10-1.5Px25L 1
17-1S 187055 Handwheel 1
189055R Knob 1
17-3 | HK007 Key 5x5x15L 1
24 HI901 Bearing Washer 25 2
24-1 1965043 Nut ANO05 2
26 189013 Gap Ring 1
26-1 189085 Washer 2
29 196228 Position Set Bracket 1
30 W016 Washer 5/16"x23xt2 2
31 HS046 Hex. Head Screw M8-1.25Px20L 2
32 189012A Rear Pivot Bracket For DC model use 1
32-1 189069 Eccentric Ring 1
32-2 189070 Positioning Piece 1
32-3 | HE501 Cross Tablet Head Screw M5-0.8Px8L 1
33 191219 Bushing 1
34 HW106 Spring Washer $10.2-3t 2
35 HS061 Hex. Head Screw M10-1.5Px35L 2
36 189002GE Machine Base For DC model use 1
37 HES501 Cross Tablet Head Screw M5-0.8Px8L 2
38 187064 Degree-Meter Ruler 1
39 HS430 Hex. Headless Screw M8-1.25Px10L 1
40 HNOO06 Hex. Nut M10-1.5P 1
41 HS064 Hex. Head Screw M10x50L 1
42 196208 Vise Jaw Bracket 1
43 191209 Bushing 1
44 HWO023 Washer 210.5*@21Xt2mm 1
45 HS261 Hex. Head Screw M10-1.5Px35L 1
46 HWO011 Washer 3/8"x27xt3 1

25 REV022024


http://www.dakecorp.com/

a Laguna Tools Company

983114

Dake Corporation

1809 Industrial Park Drive
Grand Haven, M1 49417
www.dakecorp.com

Item Reference No. | Description Specification Qty
47 181266 Fixed Bolt 1
48 HS434 Hex. Headless Screw M8-1.25Px30L 2
49 HW025 Washer 210.5*@27Xt3mm 1
50 191210 Knob M10xP1.5x37L 1
51 1966003 Vise Jaw Bracket (Rear) 1
52 HS422 Hex. Headless Screw M6-1.0Px10L 2
53 1966004 Bushing 1
54 HS282 Hex. Head Screw M12-1.75Px40L 1
55 NO0O05 Hex. Nut 3/8" 1
56 W014 Washer 3/8"x23xt2 1
57 192040 Spring Handle Bracket 1
58 181118 Spring Adjusting Rod 1
59 187068A Tension Spring For DC model use 1
60 S047 Hex. Head Screw M8*25L 1
61 WO005 Washer M8 1
62 NOO05 Hex. Nut M8 1
63 HWO0O07 Washer M12 1
64 HW107 Spring Washer M12 1
71 189034A Limit Switch Support For DC model use 1

71-1 HWO004 Washer 26.5X@18Xt1.5mm 2
72 HT016 Hex. Head Screw M6-1.0PX12L 2
73 ET1615 Lower Limit Switch CM1309 (CANLIE) 1
74 HW307 Gear Washers M6 2

74-1 HNO002 Hex. Nut M4-0.7P 2
75 HS513 Cross Round Head Screw M4-0.7P*30L 2
117 187035 Pivot Shaft 1
121 187001 Coolant Pan 1

121-1 | 187002 Stand Side Cover 410x325x1.2t 1
122 HS527 Cross Round Head Screw M6*10L 4
123 MHW104 Spring Washer M6 4
124 HS033 Hex. Head Screw M6*15L 1
125 191106 Filter 1
126 HNO004 Hex. Nut M6 1
128 301128 Hex. Nut M8-1.25P 8
129 304275 Washer 8x18-2.0t (M8) 16
130 304276 Hex. Head Screw M8x25L 7

130-1 | 304277 Hex. Head Screw M8-1.25P*40L 1
132 HS093 Hex. Head Screw M12-1.75P*50L 4

132-1 | HNOO7 Hex. Nut M12-1.75P 4
200 189023J-Y Blade Guard (Front) Yellow 1
201 196504 Blade Direction Label 1
202 103127 Knob M6-1.0Px10L 2

202-1 | HWO004 Washer 26.5X218Xt1.5mm 2
204 HS260 Hex. Head Screw M10-1.5Px30L 2
205 HW106 Spring Washer M10 2
206 HWO006 Washer M10 2
207 1965015 Blade Adjustable Knob 2
208 HWO023 Washer 210.5*221Xt2mm 2
209 187020 Arm (Left) 2
210 1965014 Gib 2
211 HCS39 C-Retainer $8 4
212 CAB082RS Bearing 608-2RS 10
213 189018 Eccentric Guide B 2
214 189019 Eccentric Guide A 2
215 HS230 Hex. Head Screw M6-1.0Px20L 4

26

REV022024


http://www.dakecorp.com/

a Laguna Tools Company

983114

Dake Corporation

1809 Industrial Park Drive
Grand Haven, M1 49417
www.dakecorp.com

Item Reference No. | Description Specification Qty
216 196331 Carbide Guide S45C 4
217 121061 Bearing Shaft 2
218 HS422 Hex. Headless Screw M6-1.0Px10L 4
219 189015 Bearing Bracket (Left) 1
220-1 | 189083 Cooling Pipe Connector 2
220-2 | MHD812-60 PU Hose $6-600mm 1
220-3 | 103126-4 Hose Clamp ID$12 2
220-4 | 195075 90° Elbow (Connector) PT1/8"X1/4(Copper) 2
220-5 | 181856 On-off Valve 1/8 inner teeth*5/16 2
220-6 | 189084 Press Piece 2
220-7 | HW104 Spring Washer $6.1*1.9 4
220-8 | HT016 Button Head Screw M6-1.0P*12L 4
220-9 | MHD812-34 PU Hose $6-340mm 1
221 189014 Blade Adjustable (Rear) 1
222-1 | 189022 Brush Support 1
222-2 | 191334A Brush 1
222-3 | HW004 Washer 26.5X@18Xt1.5mm 2
222-4 | HN004 Hex. Nut M6-1.0P 2
222-5 | HS037 Hex. Head Screw M6-1.0Px35L 1
222-6 | HS033 Hex. Head Screw M6-1.0Px15L 1
225 189021-Y Blade Guard Il (Rear) 1
301 1965052 Knob 2
302 MHS334 Hex. Head Screw M6X12L 2
302-1 | HWO004 Washer M6 6
302-2 | HT003 Round Head Screw M6x10L 4
302-3 | 131114A Micro Switch Bracket CE USE 1
302-4 | HN0OO2 Hex. Nut M4 8
302-5 | HD503 Hex. Head Screw M4x12L 4
302-6 | 198150MA Micro Switch Bracket CE USE 1
302-7 | HTOO1 Round Head Screw M5-0.8Px10L 4
302-8 | ET1617 Limit Switch (Idler Wheel) QKS8-1A1B-1800 1
302-9 | 131114 Switch Plate CE USE 1
302-10 | ET1616 Limit Switch (Drive Wheel) QKS8-1A1B 1
302-11 | 198150M Micro Switch Bracket CE USE 1
303 187027F Drive Wheel Back Cover 1
304 HW105 Spring Washer 28.2-2.5t 4
305 301128 Hex. Nut M8-1.25P 4
306 187026F Saw Cover CE USE 1
306-1 | HV0O01 Songe Pad 2
307 HS046 Hex. Head Screw M8-1.25Px20L 1
308 121011 Washer 6mm 1
309 CAB205LLU Bearing 6025 2
309-1 | HCRO6 C-type Clasp R52 2
310 105021A Idler Wheel 1
311 187056 Shaft 1
312 189033 Handle M10 1
313 MHNO0O06 Hex. Nut M10 2
314 189010HF Body Frame 1
314-1 | HD841-28 PVC Hose 3/4"x280mm 1
314-2 | 189087 Screw M8-1.25P 1
314-3 | HWO005 Washer 28.4*317*t1.6mm 1
314-4 | 301128 Hex. Nut M8-1.25P 1
314-5 | 189080 Filter 1
314-6 | HT003 Round Head Screw M6-1.0Px10L 1
315 187021 Beam Cover Yellow 1
27

REV022024


http://www.dakecorp.com/

a Laguna Tools Company

983114

Dake Corporation

1809 Industrial Park Drive
Grand Haven, M1 49417
www.dakecorp.com

Item Reference No. | Description Specification Qty
315-1 | 103127 Hex. Head Screw M6-1.0Px10L 2
316 187039G Scale Silver 1
316-1 | HHOO1 Rivet $2x5L 2
317 HS278 Hex. Head Screw M12-1.75P*20L 2
318 1965011 Rail 1
319 HS433 Hex. Headless Screw M8X25L 4
320 HS058 Hex. Head Screw M10*20L 1
321 HW106 Spring Washer M10 1
322 198037 Drive Shaft Washer 1
323 HKO044 Key 7x7x30L 1
27*0.9*3090*5/8Tmm
324 1965027A Blade (Brand: LENOX) 1
325 196304 Drive Wheel Key 7MM 1
328 131050V Gear Box #63,E=1/40,d=28 1
328-1 | 304276 Hex. Socket Head Screw M8x25L 4
330 187069 Shaft 1
338 MDV-12515-5C DC Motor 1018SDC use Cable 2m 1
338-1 | HK106 Key 8X7X40L 1
354-2 | 103125-5 Hose Clamp ID$19 1
354-3 | HD632 90° Micro Control Block PT1/4"x1/2" 1
354-4 | 105173 3-Way Valve 1
354-5 | HS232 Hex. Head Screw M6-1.0Px30L 2
354-6 | HD632 90°Micro Control Block PT1/4"x1/2" 1
354-7 | HD846-28 Net Tube 5/16"*280mm 1
354-8 | HD650 Straight Connector PT1/4"x1/4" 1
354-9 | HD846-75 Net Tube 5/16"750mm 1
354-10 | HI105 Wire Fixed Clamp 2
354-11 | HS527 Cross Round Head Screw M6*10L 2
354-12 | HD656 Hose Clamp ID$12 2
355 198051A Blade Tension Handle 1
355-1 | 198086J Knob 2
356 CA51203 Bearing 51203 1
357 189053 Tension Indication Ring 1
358 | 198093 Spring Washer $ID16.3X$OD31.5XT1.8 | 18
359 198026 Leadscrew 1
360 189050 Tension Slide 1
360-1 | 189041 Tension Scale 1
361 HS423 Hex. Headless Screw M6-1.0Px15L 1
362 189051 Tension Block 1
363 HNOO08 Hex. Nut M16XP2 1
364 121011 Washer 1
365 HS242 Hex. Head Screw M8-1.25PX20L 1
366 189054 Screw 3
367 HW106 Spring Washer $10.2-3t 3
368 HS066 Hex. Head Screw M10-1.5Px60L 3
369 189052 Press Piece 2
370 HW105 Spring Washer 28.2-2.5t 4
371 HS240 Hex. Head Screw M8-1.25Px10L 4
380 198150M Micro Switch Bracket 1
381 ET1630 Micro Switch 1
382 HS513 Cross Round Head Screw M4-0.7Px30L 2
383 HWO005 Washer M5 2
384 HS219 Hex. Head Screw M5X15L 2
386 198170 Scale 1
387 187066 Disconnection Piece 1

28

REV022024


http://www.dakecorp.com/

a Laguna Tools Company

983114

Dake Corporation

1809 Industrial Park Drive
Grand Haven, Ml 49417

www.dakecorp.com

Item Reference No. | Description Specification Qty
388 189120 Coupling Flange 1
389 MHS245 Hex. Head Screw M8X35L 4
390 189125 Drive Shaft 1
391 MHKO091 Double Round Key 8x7x50L 1
393 MCA6207LLU Bearing 35x72x17B 1
394 187087 Spacer 30x46x3t 1
395 198037 Prive Shaft Washer 1
396 HS258 Hex. Socket Head Screw M10-1.5Px20L 1
397 131050B-1 Reducer Cover 1
398 HS241 Hex. Socket Head Screw M8x15L 2
500-1 | PJNB871136E01 | Control Box Label DC Use 1
500-2 | MET1426 Red Overload Lamp Red 16mm DC 6V 1
500-3 | MET1245 Emergency Stop Switch HY-57B(1B) 1
500-4 | MET1243G Pair Switch Black / White 1
500-5 | MET1222 Pump Switch NSS-22S2 -1NO 1
500-6 | E12147+ VR Knob Set ET-1665 in back side 1
ET1665
500-7 | 187401 DC Control Box No Screw In The Front 1
500-8 | 187402 DC Control Box Cover 1
500-9 | 187403 Back Side Cover 1
500-10 | MHTO001B Round Head Screw M5-0.8Px10L Black 8
500-11 | MET2110 Strain Relief Type-3 PG11 1
500-12 | MET2109 Strain Relief Type-3 PG9 2
500-13 | HWO004 Washer M6 2
500-14 | HF024 Hex. Head Screw M6-1.0Px12L 2
500-15 | 187103 Tachometer Box 1
500-16 | MET2511B Tachometer Blue Light (FPM) 1
500-17 | 187102 Tachometer Bracket 1
500-18 | MHS625 Round Head Screw M4x6L 4
500-19 | MHTO001 Round Head Screw M5-0.8Px10L 2
501-1 | 187005 Electrical Box 1
501-2 | MHT001B Round Head Screw M5-0.8Px10L Black 4
501-3 | MBS-3-125 DC Motor Drive Substrate #105&125 USE 1
501-4 | MET2141A Cooling Fan Set WITH 230V /9CM 1
501-5 | 187006 Electrical Box Cover 1
501-6 | MHE516B Round Head Phillips Screw M4X26L(BLACK) 4
501-7 | MHT001B Round Head Screw M5-0.8Px10L(BLACK) 4
501-8 | MET2109 Strain Relief Type-3 PG9 6
501-9 | MET2110 Strain Relief Type-3 PG11 4
501-10 | MET2029E-1 Overload Protective Device KLB-15A 1
501-11 | M181995 Ground Copper Plate M4-5 Hole 1
501-12 | MHS625 Phillips Pan Head Screw M4 X6 2
501-13 | MET2144 H Type Plug W/MET21AK Cover 1
600S | 1930558 Bracket Ring Assembly 1
603 193055 Bracket Ring 1
604 | HW007 Washer $12*2 1
605 S013 Hex. Head Screw 3/8"1-1/4"L 2
605 S012 Hex. Head Screw 3/8"x1-1/2"L 2
606 W013 Washer 3/8"20*t2 2
608 193056 Pressure Shaft 1
609 193059 Knob Shaft 1
610 290086 Plastic Round Knob 1
611 CA51101 Bearing 1
612 HWO007 Washer $12*t2 1
613 193058 Spring 1
29 REV022024


http://www.dakecorp.com/

a Laguna Tools Company

Dake Corporation

1809 Industrial Park Drive
Grand Haven, M1 49417
www.dakecorp.com

Item Reference No. | Description Specification Qty
614 187028 Acme Screw 1
615 181138B Nut Imperial 1
624 187074K Tension Rotation Label 1

Please contact factory for current prices.

ORDERING INFORMATION

Parts are available for direct purchase from Dake or through a distributor. When placing a parts order,
you will need to provide the part number, name of part, and model number. All parts shipped F.O.B.
Factory in Grand Haven, MI.

983114

30

REV022024


http://www.dakecorp.com/

	DAKE Standard Limited Warranty
	Return & Refund Policy
	DAKE STANDARD TERMS & CONDITIONS OF SALE
	SPECIFICATIONS
	SAFETY
	SET UP
	SETTING UP THE MACHINE FOR OPERATION
	STARTING AND STOPPING MACHINE
	ADJUSTING BLADE TENSION
	ADJUSTING BLADE GUIDE SUPPORT ARM
	ADJUSTING FEED RATE
	ADJUSTING CUTTING PRESSURE OF SAW ARM
	OPERATING AND ADJUSTING VISE
	COOLANT SYSTEM
	ADJUSTING WORK STOP
	ADJUSTING BLADE GUIDE ROLLER BEARINGS, CARBIDE BLADE GUIDES & BACK-UP BEARINGS
	BLADE CHANGE

	BLADE SELECTION
	ERROR LAMP
	TROUBLESHOOTING
	ELECTRICAL DIAGRAM
	EXPLODED VIEW & PARTS LIST
	ORDERING INFORMATION



